Exploded View / Explosionszeichnung / Vue éclatée / Despiece / 7 &KX

Differential(Front, Rear) / Gear Differential(Vorne, Hinten) /
Différentiel(Avant, Arrigre) / Diferencial(Delantero, Trasero) / 77+ (Z7OY kY T)

P> Use Wrench Tool to tighten 2.6mm x 8mm screw. 2.6 x 8mm F/H Screw 3x3mm Set Screw
= Kreuzschlissel verwenden, um 2,6x8 mm Schraube festzuziehen. SK Schraube Gewindestift
(D Utiliser la clé en croix pour le serrage de la vis de 2.6mm X 8mm. Vis F/H 2.6x8mm Vis BTR 3x3mm
m Utilice la llave de tubo para apretar el tornillo 2.6mm X 8mm. Tornillo 2.6x8mm F/H Prisionero 3x3mm
(o} LY FY—ILEfE> T2.6x8mmE R ZfH 2, YIEZ Yy hER
< [)mmmm ffffffffffffffffffffff I 1 1
n 1.4 x 8mm F/H Screw 6x 10 x 3mm Ball Bearing
(D SK Schraube Kugellager
~ Vis F/H 1.4x8mm Roulements & billes
Tornillo 1.4x8mm F/H Rodamiento

HIER 7YY
DU - - - e N\ )| T
2.6x8mm
O-rin
2R P> Firmly tighten the set screws onto O-Rir?g
’ t_he flat s_potls. ) ) Joint thorique
Ziehen Sie die Gewindestifte auf Junta Térica
die ab-geflachten Flachen fest. oyvy
Vissez les vis type BTR sur les méplats.
BRG022 Apriete los prisioneros firmemente | | & Y B ... 5
6x10x3mm Ball Bearing er] las partes plangs del eje.
Kugellager EoRAEICEY NEXZEEET .
Roulements a billes Hex Wrench
Rodamiento
RPYVY Sechskantschlissel
1H226-1 Clé Hexagonale
N 1.4x8mm BRG022 Llave Allen
> 6x10x3mm Ball Bearing ! NALYVF
Kugellager 3x3mm g
““ ) Roulements & billes \g
Q e Rodamiento \ |
N 15
g No.96501 s
~96505 () 1H214

6x10x3mm Ball Bearing
Kugellager
Roulements a billes

Rodamiento
NFYVYT

No.96501 P> I rubbing against diff gear housing
~96505 trim away the shaded part (rib).
Ggf. den Getriebekasten leicht aus-
sparen, wie dargestellt.
En cas de frottement sur le corps
du differentiel, evider la zone grise.
Si contacta con el soporte diferencial
corte la zona sombreada.
TIXVREDTF ST 250 CH
DYTEHY NUTERT %,

IH226-1
1.4x8mm

No.96501
~96505

No.96501
N ~96505

N0.96501~96505
Differential Gear Grease (#1000~#15000)
Differentialfett (#1000-#15000)

Graisse pour differentiel

Grasa Diferenciales (#1000~#15000)
F7EY 7Y Z (#1000~#15000)

6x10x3mm Ball Bearing
Kugellager
Roulements a billes
Rodamiento
7YV

-

P Comering characteristics can be changed by applying Diff Gear Grease (No0.96501-96505) to the gears.
Das Einlenkverhalten kann variiert werden, durch Verwendung der Getriebefette Best.-Nr. 96501 bis 96505.
L'adhérence dans les virages change selon le type de graisse (réf. 96501-96505) utilisée dans les différentiels. 1H227
Puede variar la respuesta de la direccién aplicando Grasa Diferencial (N0.96501-96505) en el diferencial.

FPIEF7HYT X (No.96501~96505) z &9 2 &TaA—F— U v/ RIEEEELRET,

Apply threadlocker (screw cement). / Verwenden Sie Schraubensicherungslack. / Apply grease. / Fetten. /
Appliquer du frein filet. / Aplique liquido fijatornillos. / X ¥ O 7 Hl &2 % %, Graissez. / Aplicar grasa. / 7' 2% &%,

46



Shock Absorber / StoBdampfer /
Amortisseurs / Amortiguador / %> /X\—1 = k

4 A 4 A
For Front / Vorne @ H107F ‘q")
/Avant/Delanteros [ T /102 For Front/ Vorne 0
/ 70>Y A / Avant / Delanteros
/ 70 R F %
For Rear / Hinten E ﬁ}mom ©
/ Arriere / Traseros 105 0
/ UVH For Rear / Hinten bt
\ ) / Arriere / Traseros
/ UYvA
(%) 1H108/ 102/ 105 N J

P> Maintain and clean regularly.
RegelmaBig warten und séubern!
Entretenir et nettoyer régulierement
Limpiar periédicamente.

1
IH109 S TEHIMICBENZEWD £9,
/102/105 >
o (@8 IH102/ 105
60) IH102/ 105
(43 IH102/ 105
@102 Q)
/105
({40 1H34
4 R\ e R\ 4 R\

P Choose preferred type.

Wabhlen Sie einen Typ. Q1) 1H110F

Choisir selon la piste.
Instale el que prefiera.
FIHCIHL TERLE T,

@) 1H102/ 105

IH102 /105

For Front / Vorne
/ Avant / Delanteros
/ 70> ~H

For Rear / Hinten
/ Arriere / Traseros

/ YVH

m
I

For Front / Vorne
/ Avant / Delanteros
/70v B

For Rear / Hinten
/ Arriere / Traseros
/ UYVHA

/102

IH110R

/105

47



How to Assemble Shock Unit / Montage der Dampfereinheit / E25 E-ring
Comment assembler les amortisseurs. / Montaje del amortiguador / %> /X\—1 = v NBEIZ A A E-Ring E2.5
Clips 2.5mm
E2.5 Clip E2.5

EUVY
@ For Front/ Vorne / @ ,,,,,,,,,,,,,,,,,, 8

Avant / Delantero /

- Y JAv~A
1] I For Rear / Hinten /
N Arriere / Trasero /
(o} JEd:: For Front : 17mm
< Vorne : 177mm
m o Avant : 177mm
Delanteros : 177mm
2 7Y MA D T7mm
E2.5 H
> Cover the shaft with cloth
before gripping it with pliers. For Rear : 20mm
Schiitzen Sie die Kolbenstange Hinten : 20mm
mit etwas Stoff oder Papier. Arriere : 20mm
For Front/ Vorne / For Front/ Vorne / Pour ne pas rayer avec la pince, 'Lra;;o-s Zgﬂ:nm
Avant / Delantero / Avant / Delantero / protégez la tige avec du papier o ’
70Y M paMIN:: ou duissu ) v -
Proteja el eje con un pafo antes . _
@ For Rear / Hinten / @ For Rear / Hinten / de sujetarlo con los alicates. "
Arrigre / Trasero / Arrigre / Trasero / Yr I NCREEE DN, H T

UTA UTA

P Add oil one more time
up to the brim.
Déampfer nochmals bis
zum Rand befilllen.
Ajouter de | ' huile encore
une fois, jusqu ' au niveau.
Rellene de aceite hasta el borde.

H5—EROUBXTAAINERT,

Silicone Oil (sold separately)

SilikonQI (nicht enthalten)

Huile de silicone (non-inclus)

Aceite silicona (No incluido) P Pull down the piston and

SV A4 )L (5I35) slowly fill in oil. @_@
Kolben nach unten ziehen,

langsam mit Ol befUullen.
Placer le piston en position

basse puis remplir @ =d

doucement d ' huile.

Tire del pistén hacia abajo B)—== B Put (3) onto @9 G7), wipe up

y rellene con aceite. any excess oil and screw on

J—
-t}

C0~1mm  EALRYETFH. AL @7) together with ({3).
A ZROMBEETANS. Setzen Sie die Dampferversch-
|:> A luB kappe auf und schraubcn
0~1mm I Sie den Dampfer zu.
Piston / Kolben / ‘ Wischen Sie ausgetretenes
Piston / Pistén / EX k>~ Ol vom Dampfer ab.

Installer la membrane (13/) sur
le corps B9 G1). supprimer
les exces d ' huile et visser le
bouchon @ avec@.
Coloque la membrana@en @,
limpie el aceite sobrante y coloque
enroscando ((30).
3D%GY G ich i3t Bank
FANESEED, @)@ I T2,

@,

/>Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftolasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.
Ahora mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

o< hETFEE, RBZEED,

P> Ensure smooth piston movement.
Should a piston not move smoothly.
Der Dé&mpfer muB sich leicht bewegen

lassen, ggf. die Befiillung wiederholen.
S 'assurer que le piston puisse opére
doucement. sinon.
Asegurarse que el pistén se mueve
suavemente arriba y abajo.
AL—XICB L HERT B,
AL—=RICEABNE EF,
AAINZEANET,

48




Center Spur Gear / Das Hauptzahnrad /
Couronne centrale / Corona central / > % —Z/{—%+

readyset

Hex Wrench
Sechskantschllssel
Clé Hexagonale
Llave Allen
NALYF

IH215

3x3mm

7x11x3mm Ball Bearing
Kugellager
Roulements a billes
Rodamiento
R7IvT

7x11x3mm Ball Bearing
Kugellager
Roulements a billes
Rodamiento
7YV

3x3mm Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm
Yy hER

2x8mm TP F/H Screw
SK Treibschraube
Vis TP F/H 2x8mm
Tornillo 2x8mm TP F/H
TPHZEZR

7 x 11 x3mm Ball Bearing
Kugellager
Roulements & billes
Rodamiento
R7UVT

Apply threadlocker (screw cement). / Verwenden Sie Schraubensicherungslack. /
Appliquer du frein filet. / Aplique liquido fijatornillos. / 2 ¥ 0y J Fl &2 &2,

49



1osApeau

Steering / Lenkung /
Direction / Direccion / A7 7Y > T 1= k

1382
E2.5 E-ring
E-Ring
-7 Clips
% Clip

EUVT ( A

P 8mm - 10mm (refer to P.39).
Das SpaltmafB muss zwischen
8mm und 10mm betragen!.
8mm - 10mm (voir P.39).
Minimo 8~10mm (ver P.39).
8mm~10mm (P393 1R)

IH206 3x6mm

1
i i
2.6x6mm “ !

(TP F/H) \g ro IH34
- 1

; 3x12mm
i
L

2.6x6mm
1H232

IH220

2.6mm Washer
Scheibe
Rondelle
Arandela
Ty r—

1
1 R
IH219— L )

Ball bearings are optional ! (with optional part no.) / Wahlweise Kugellager (Jeweils mit Best.-Nr.) /
Les roulements sont en option. (avec les piéces en option N°) / Rodamientos opcionales disponibles./ + 7> 3 > DOR7 U > 7 D @&, (] : No.BRG007)

LY Ensure smooth, non-binding movement when assembling. / Das Teil muB sich leicht bewegen lassen. / Apply threadlocker (screw cement). / Verwenden Sie Schraubensicherungslack. /

b Lo pigce doit pouvoir pivoter autour de la vis. / Asegurese que la pieza se mueve suavemente. / A1E19 % & 5 ICHIZ T 3, Appliquer du frein filet. / Aplique liquido fijatornillos. / & A 7 Fl & &%,
N\

50




2.6 x 6mm TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x6mm
Tornillo 2.6x6mm TP F/H

2.6 x6mm F/H Screw
SK Schraube
Vis F/H 2.6x6mm
Tornillo 2.6x6mm F/H

HIEX
Do e 2

3x12mm TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm
Tornillo 3x12mm TP F/H
TPHZEX

[ :

3x6mm Screw
LK Schraube
Vis 3x6mm
Tornillo 3x6mm

"F’;’( ********** 1

E2.5 E-ring
E-Ring E2.5
Clips 2.5mm
ClipE2.5

5 I

2.6mm

4.8mm

Washer
Scheibe
Rondelle 2.6mm
Arandela 2.6mm
TyYy—

Ball
Kugel
Rotule
Rétula
A=

Pillow Ball
Kugelschraube
Rotule 4.8mm
Rétula 4.8mm

E gEnm—Jb

2.6mm King Pin
Achsschenkelbolzen
Vis & fusée
King Pin
E A

O™

3x6x2.5mm Flanged Bushing
Lager mit Bund
Palier avec epaulement
Casquillo c/collarin

|ﬂ IIvITyva
o) [ 2

3x6x2.5mm Bushing
Lager
Bague 3x6x2.5mm
Casquillo 3x6x2.5mm

Tyva
Ol

5x8x2.5mm Bushing

Lager

Bague 5x8x2.5mm
Casquillo 5x8x2.5mm
Tyva

Starter Box / Startbox /

Banc de demarrage / Caja arrancadora / A% —4% —Rv 7 X

No.36311 3%

Parts with the >¢ mark are not included with the ARR version.

Mit >¢ markierte Teile sind in der ARR-Version nicht enthalten.-

Les pieces avec la marque 3¢ ne sont pas livres avec la version ARR
Las piezas con la marca ¥ no estan incluidas en la version ARR.

KENDERIFARRICEFTNTVWEE Ao

51

readyset




EXPLODED VIEW / EXPLOSIONSZEICHNUNG

-—-(E-

@.

@;—@IHHBL

/ Vue éclatée / DESPIECE / 7 f#X

2.6x10mmTP 3x8mmTP

g?SﬂOmmTP
! .
@

2x10mmTP

2x10mmTP

Parts with the >¢ mark are not included with the ARR version.

Mit >¢ markierte Teile sind in der ARR-Version nicht enthalten.

Les pieces avec la marque ¢ ne sont pas livres avec la version ARR
Las piezas marcadas con ¢ no estan incluidas en la version ARR.
XHDOERIFARRICEEFNTLE AL

©
T
jury
(%))
o)
[

=

IH230-22

o 1

PN
; 3x3mm AN
4 N
i IH223

N

‘ H34 -
\ \\\,—”"”
N

'/‘@ @) IH204

3x34mm
When using "F" and "S" servo hom. IH232

T IH105:’
[ o

Bei Verwendung des "F" und "S" Servohoms 3 - \ \
Avec un palonnier de type 'F" et "S" 2.6x8mmTP L !
Cuando utilice un hor de servo 'F"y 'S » Page 47 -~ 77\ < i
- (FS) 0EE - : |
! x10mmTP =\
,,,,, : ; ] _- v = ‘.‘
,,,,,, " 3x8mmTP iy |
- oxdmmTP /W“" H 2.6x6mmTP  2.6x14mmTP
@) H21B |53, E i IH232 E2.5 2 6x16mmTP
axdmm oy - 2.6x10mmTP __ - No.96508 . " 3x4mm |H232
E2.5 < HG Joint Grease "
@ H212 HG Spezialfett \\\ i
When using "K" servo hom. | Graisse type HG: pour noix S : :
i Bei Verwendung des "K" Servohorns A Aplicar grasa : :
\ Avec un palonnier de type "K" approx. 5smm | HGY3aA Y rJZ "

Cuando utilice un horn de servo "K".
#—im-> (K) 058

B ,,% /, o ’;—*
&

\‘ g
V= N
=~} 1 /
e \ Y Q
Page 47 \ E25 &
@ ‘

=N \2x)_2.6x10mmTP 1| ¢
\,/,;"’/:lez
' |
]

ca. 5mm
environ 5mm
? aprox. 5mm IH224
J #95mm B
N -
@IH213 3x10mm__ 4

(IR ——1

\

\

-5
IH212 O R
L 86) IH205 . O BEE
(4) Ho3 y 2.6x6mmTP _ :
@) 1H205 @) I1H205 < IH212 e s
3x3mm %\/ IH212 G 7 ok 3x10mm
EZ'S\% s 20 Page 49 Schwarz 3x26mm
- 3 @ 1H212 @) IH212 ol IH232

Silver U IH212 Negro
Silber T5vy
Argent (9 H212

Plateado No.96508 1H207

2 )LIN— HG Joint Grease

(8) IH04B
H \ @
ON
No.96508 @,H%@ %)

HG Spezialfett -
No.96508 Graisse type HG pour noix .
HG Joint 'Grease Aplicar grasa HG Joint _Grease —— 1
HG Spedialfett 3x26mm IHB201/202/203 ® iz HG Speziaffett H25 (@ i
Graisse type HG pour noix IH232 1H206 4% Graisse type HG pour noix N
\ IH224 \ Aplicar grasa BRGO003 \EN
- ! 7

CVEEPAVINS @(@)|H231

_ -
3x6mm i
\5 28) IH231
L

BRG003

~

Aplicar grasa x12m ‘ IH29 N ?I-):;:sz
HGY3 1Y IR o -6 Ty
X ({® BRGO0S IH04B

1H204
3x26mm -
I1H232 -

(6D IH216

$09-300130

‘ ;@) S09-300131
“ (@) $09-300100
@) $09-300100
509-\; 40022 %

%\ 3x12mm
E2.5

(e

¥ 3mm

=i/

B—— IHTHO1W/Y s ==
3 S NG - @ For details on engine and muffler spare parts, refer to engine instruction manual.
y; i 1 5 Ersatzteile fr den Motor bitte aus der Motoranleitung entnehmen.

o o o 2.6x8mmTP - ! 3x6mm Pour plus d'informations sur le moteur, voir le manuel d'instruction correspondant.
Opposite side No. is in (). / Andere Seite ist in () dargestellt. ) ) piy /g /g Para referencias de piezas del motor y escape consulte el manual de instrucciones.
/ Le code de la vue opposée est entre (). / El No. del lado contrario esta en (). Y 5 P 3x8mm Q@I VIV YI77—DFULWARTZN—=VEFEIVIVDOHRBEEECEL LI,
( INERFAOES T, -6x8mm 3x6mm 2.6x8mmTP o
© 2006 KYOSHO CORPORATION / A5 #EHTn A 3x6mm 2.6x6mmTp 3x14mm Lo Half 8 GP Mini Inferno 09

52 53



